
规格型号 芳纶绳3mm 试验日期 2024-12-04

试验人 001 Lo(mm)

Lu(mm) 74.4 延伸率(%)

破坏载荷(kN) 5.179

备注:

广东维沃克织造有限公司
出厂强度检测报告

审核: 试验员：批准：

打印日期:2024-12-04


